
Attachment 
Parts Manual 

06-48BC02 - 48 in. (112 em) Snow/Dozer Blade 

SnowlDozer Blade 
48 in. (122 em) Tractors & Rid ing Mowers 

PRINTED IN U.S.A. 0290 PART NUMBER 810748Rl 



SNOW/DOZE~~~~ENUMBER _ 06-48BCO VEHICLE IDENTIFI 
48 in t122 em) 2 

52 
\ -~ 

r---:::; c//:j 

33--......... / 

.-_. 



ITEM 
NO. 

1 
4 
5 

"6 
7 

"8 
"9 
10 
11 
12 

·13 
*14 
·15 
*16 
17 

*18 
19 
20 

"21 
"22 
23 
24 
25 

*26 
·27 
·28 
29 
30 
32 
33 
34 
35 
36 

*38 
*39 
*40 
·41 
·42 
·43 
*44 
*45 
46 
47 

*48 
·49 
50 
51 
52 

PART 
NO. 

108567 
5127 
2354 
932017 
103475 
908256 
915640 
5117 
5125 
5120 
933512 
3770 
908034 
915663 
3771 
920009 
104341 
104340 
915238 
908057 
5359 
4564 
4944 
5107 
908005 
915111 
104338 
108566 
915740 
109593 
109596 
900062 
915663 
933505 
933512 
104657 
920009 
908034 
3697 
900073 
7713 
104659 
117516 
105052 
932962 
113915 
810280R1 
112403 

SNOW IDOZER BLADE - 48 in. (122 cm) 
VEHICLE IDENTIFICATION NUMBER - 0648BC02 

Parts available only through authorized dealers. 
When ordering parts always list Part No. and Description. 

(Specifications subject to change without notice.) 

DESCRIPTION 
NO. 

REQ"D 

Frame Assembly (Includes Reference # 4,5,6) ........................................................ 1 
Index Pin ................................................................................................................ 1 
Spring .................................................................................................................... 1 
Cotter Pin 1/8 x 1 (2 in Loose Parts Package) ........................................................ 3 
Sector & Channel Assembly ................................ _ .................................................. 1 
Bolt 3/4-16 x 3 3/4 .................................................................................................. 1 
E.S. Nut 3/4·16 ...................................................................................................... 1 
Trip Return Spring .................................................................................................. 2 
Lug ........................................................................................................................ 4 
Trip Pivot Rod ............................................................................ '" ......................... 2 
Hairpin Cotter .......................................................................................................... 4 
Index Plate .............................................................................................................. 1 
Bolt 318-16 x 1 ........................................................................................................ 1 
E.S. Nut 3/8-16 ...................................................................................................... 1 
Lower Index Rod .................................................................................................... 1 
Washer 3/8 SAE .................................................................................................... 1 
Upper Index Rod .................................................................................................... 1 
Inc/ex Lever ............................................................................................................ 1 
Jam Nut 1/2-13 ...................................................................................................... 1 
Bolt 1/2-13 x 1 ........................................................................................................ 1 
Grip ........................................................................................................................ 1 
Lower Pivot Rod ., .................................................................................................... 1 
Plug Button ............................................................................................................ 2 
Lever Assembly ....................... ............................................................................... 1 
Bolt 1/4·20 x 1 ........................................................................................................ 1 
Nylok Nut 1/4-20 .................................................................................................... 1 
Blade Control Rod .................................................................................................. 1 
Eye Bolt .................................................................................................................. 1 
Nut #10-24 ............................................ .......................................... ........................ 1 
Blade ...................................................................................................................... 1 
Blade Edge Plate .................................................................................................... 1 
Carriage Bolt 318·16 x 3/4............ ............... .. . ... . .. ................ .. . .. . .. ........... .... .. .. .. .. .. ... 5 
E.S. Nut 3/8-16 (6 in Loose Parts Package) .......................................................... 11 
Hairpin Cotter .......................................................................................................... 2 
Hairpin Cotter .......................................................................................................... 2 
Latching Plate ........................................................................................................ 2 
Washer 3/8 SAE .................................................................................................... 2 
Bolt 3/8-16 x 1 ........................................................................................................ 2 
Link ........................................................................................................................ 2 
Carriage Bolt 318-16 x 3 1/2 .................................................................................... 4 
Angle Spacer ............................................................ ........................ ...................... 2 
Mounting Bracket Assembly .................................................................................... 1 
Decal ...................................................................................................................... 1 
Link· Short ............................................................. ............................................... 1 
Clevis Pin ................................................................................................................ 2 
Decal - Danger................................ ........................................................................ 1 
Operating and Maintenance Instructions.......... .............................................. .......... 1 
VIN Tag Overlay ..... ............................ ................................................................... 1 

" Indicates Part of "An Frame Loose Parts Package 803321 


